UFC 3-430-08N
16 January 2004

UNIFIED FACILITIES CRITERIA (UFC)

CENTRAL HEATING PLANTS

APPROVED FOR PUBLIC RELEASE; DISTRIBUTION UNLIMITED



UFC 3-430-08N
16 January 2004

UNIFIED FACILITIES CRITERIA (UFC)
CENTRAL HEATING PLANTS
Any copyrighted material included in this UFC is identified at its point of use.

Use of the copyrighted material apart from this UFC must have the permission of the
copyright holder.

U.S. ARMY CORPS OF ENGINEERS

NAVAL FACILITIES ENGINEERING COMMAND (Preparing Activity)

AIR FORCE CIVIL ENGINEER SUPPORT AGENCY

Record of Changes (changes are indicated by \1\ ... /1/)

Change No. | Date Location

1 Dec 2005 FOREWORD

This UFC supersedes Military Handbook 1003/6, dated January 1991.
[...]
SOFT WATER SUPPLY
=)

CITY WATER SUPPLY

I
o CONTROL
’ ] VALVE NEST
VENT PIPE
g é GATE VALYVE % % %
AT o eon e L/
A \A._é FLOAT |
VA
rgo;ogogo‘c';o e O O
QUTLET 'OWON-EXQ NEE'O‘ INLET
PRESSURE roo‘ BRINE PRESSURE
GAUGE 'O o=l at) SO TANK EXCHANGE GAUGE
g ,.\O TANK
+rFFEE T \
++ SALT +
FEr++
GRAVEL
SOFT WATER
TG DRAIN r_[_ SUMP RECIRCULATION
LINE
Figure 31

Sodium - Cation Exchanger

133




M L- HDBK- 1003/ 6

7.5.2.1 Control. Control of the softening and regeneration cycles may be
either automatic, semi-automatic (manual initiation), or manual.

a) Mnual systens -- Provide a valve nest or a multiport valve to
control the steps in regeneration. A water meter shall indicate water fl ow

t hrough the unit.

b) Automatic systenms -- Provide a neter on the soft water effluent
line to actuate the multiport control valve after a predeterni ned quantity of
wat er has been softened. An automatic valve nest may be provided in |ieu of
the nul tiport.

The heart of regeneration control, automatic and manual operation,
is the multiport valve, which opens and closes the ports for the various
operations of regeneration. The nultiport valve shall have a manual operator
for emergency use. Additional control is provided by rate-of-flow controllers
for wash and rinse water. For the cold water ion-exchange process, provide
either float-operated butterfly valves, in sunps, or automatic-throttling
backwash outlet valves of the nultiport type by properly located orifice
pl at es.

For the hot ion-exchange process, a valve nest is used, the
backwash rate nust be controlled to avoid thermal shock and resin carryover
Brine may be transferred fromthe brine neasuring tank to the ion-exchange
tank either by punmp or hydraulic eductor.

7.5.2.2 Conputati on. Calculation of the size of equi pment should be done
in accordance with the follow ng exanple.

a) Assume 100 gpm continuous makeup and total hardness of 171 ppm
(i.e. 171 ng/L or 75 grains/cubic foot as cal cium carbonate).

b) The amount of daily nmakeup at 100 gpm (0.379 cubic nmeters) is
144,000 gallons (545.5 cubic meters). In the double unit system each softener
handl es half this amount, or 72,000 gall ons.

c) |If each softener is sized to regenerate daily, the unit
capacity nust be 72,000 gallons times 10 grains per gallon, or 720,000 grains,
or 720 kil ograins.

d) A styrene-based cation resin is rated at 25,000 grains per
cubic foot and is regenerated with 10 pounds of salt per cubic foot. The
amount of resin for 720,000 grains is found by dividing 720,000 grains by
25,000 grains per cubic foot; therefore 28.8 cubic feet of resin is required.

e) The maxi mumunit flow of 10 gallons per mnute per square foot
requi res 10 square feet (0.929 square neters) of area. The closest unit size
is 42 inches (1.07 m) in dianeter. The exchanger bed depth is then about 3 ft

(0.9 m.

134



M L- HDBK- 1003/ 6

f) Wth supporting gravel and rinsing space for backwash, the
height will be 6 ft 3 inch (1.91 mM. This based on a 1 ft (0.305 m support
bed and a rinse space height equal to 3/4 of the resin bed depth. Rinse space
or freeboard should be not less than 18 inches.

g Regeneration for the selected resin requires 10 pounds of salt
per cubic foot (160.2 kg/cubic neter) of resin tines 28.8 cubic feet (0.811
cubic meters) or 288 pounds (130.6 kg).

h) The amount of salt per 1,000 gallons (3.79 cubic neters) of
softened water is 288 divided by 72 or 3.96 pounds.

7.5.3 Sodi um Hydrogen |1 on Exchange Split Stream Softening. This system
reduces both hardness and al kalinity when arranged as in Figure 32. |t blends
water fromthe hydrogen and sodiumunits for 4.4 to 13.1 grains per cubic foot
alkalinity. A degasifier after the cation exchangers will reduce the carbon
di oxi de from the hydrogen cation exchanger. The proportion of flow through

t he hydrogen cation exchanger about equals the alkalinity reduction divided by
the total cations, as calciumcarbonate. Since both the regenerant and

ef fluent water of the hydrogen cation unit are acid, the tank is usually
fiberglass reinforced plastic (FRP) and the piping polyvinyl chloride (PVC).

7.5.4 Sodi um Cation Chloride Anion Conditioning. This system as
arranged in series (see Figure 33), reduces hardness and al kalinity but

i ncreases the chloride content. Cations are exchanged in the sodi umcation
system and anions in the chloride-anion system The latter reduces alkalinity
80 to 90 percent, using salt and caustic. Since no acid is required, this
systemis favored for |ow pressure boilers, even though other nethods are
often nore econom cal and efficient. Caustic will increase capacity only if
total alkalinity is less than 50 percent of total anions; otherw se caustic
provi des no benefit.

7.5.5 Deni neralizer. A demineralization unit is a conbination of a
hydrogen cation exchanger wi th an anion exchanger. See Figure 34. After the
hydrogen cation process, the effluent contains dilute hydrochloric and

sul furic acid, plus carbon dioxide. Hydrogen ions have al so converted the

di ssolved silica to hydrogen silicon trioxide. The effluent then passes

t hrough the anion exchanger. Refer to Table 18, for recommended applications.

7.5.5.1 Weakly Basic Material. |If a weakly basic material is used in the
ani on exchanger, the acids are neutralized but both carbon di oxide and silica
pass through the exchanger. Utilize a degasifier to renpve the carbon dioxide
mechanically to a residual carbon dioxide content of 2 to 5 mlligrans per
liter. Wak base materials are used when the raw water is high in sulfate and
chl orides, and when silica is not objectionable.

135



MIL-HDBK-1003/6

{PRV WHEN REGUIRED

E

£y

Y
&
1

L aaie |
.
\E/ 4

Y HY DROGEN-CATION Y
SODIUM-CATION UNIT

UNIT

VENT

DECARBOMATOR
TO DEAERATOR

——

N

TREATED STORAGE

Figure 32
Sodium - Hydrogen Ion Exchange Split Stream Softening

136




MIL-HDBK-1003/6

Jebuoysx3 uoiuy spuoyy — uoyny LInpog

¢¢ ounb4

NOINN NOINY —3d140THO

LINA NOILYO—-IWNIJOS

HOLVY3¥3A OL -~ _
HNVL
AULSNYD ANY L
SN1d 1S Bt LTS
PO

—————

L3INI

Figure 33
Sodium Cation - Chloride Anion Exchanger

137



MIL-HDBK-1003/6

Jsazjjosuiwsg Jebubysxy uoluy — uoloy

¥§ eanbyy
YIONVHOIX3
NOINY
130 ALIALDINANGD
EM oL 0! HIINVHIXI ay 3LnTa
\ NOILYD N
- _..|_| |\58me,: .
Sy w ey B [\
¥Q193r3
Alddns
JUNSSINd MIZOWIOL MO

1371n0

H3ILVYM—dILYIuL

HOLYIIANI
MO
40 3UvH

137NI

INTVA HALYM

JNIONA3Y
JUNSs3iyd

Figure 34
Cation - Anion Exchanger Demineralizer

138



M L- HDBK- 1003/ 6

7.5.5.2 Strongly Basic Material. |If a strongly basic material is used in
t he exchanger, acids are absorbed by the anion resin. |In reality, no chenica
exchange takes place. The resin picks up (absorbs) the siliceous acid but, in
return, does not give up anything to the makeup water, except water. No
solids are added to the nmakeup water. By sinmilar reactions, the

demi neral i zing anion unit absorbs carbonic acid, sulfuric acid, and

hydrochl oric acid which are the end products of the hydrogen cation process.
A degasifier or vacuum deaerator should be installed after the cation
exchanger to reduce the carbon dioxide | oad on the ani on exchanger. A
demineralizing unit of this type produces top quality makeup water for high
pressure boilers.

7.5.5.3 M xed-Bed Demi neralizer. A mxed-bed dem neralizer is a single
vessel containing an intimte mxture of cation and ani on exchanger nateri al
The ni xed bed is equivalent to an alnpost infinite nunmber of two-step
demineralizers in series. Mxed-bed treated water is the closest approach to
pure water. It is recormended in preference to the nulti-bed unit where first
cost is inportant and operating cost is secondary.

7.5.5.4 Deni neral i zer versus Evaporators. A demineralizing systemis able
to produce high quality water wi thout heat. An evaporator requires heat.
This fact is inportant in starting up a boiler plant. The evaporator is tied
inwith a fixed plant heat cycle, while the denmineralizer is independent. An
econoni ¢ study to sel ect one should include equi pment cost, owning costs,

val ue of evaporator heat |oss or energy degradation, chem cal operating cost,
and | abor mai ntenance char ges.

7.5.5.5 Si zing Denineralizers. Sizing of these units is simlar to that
for sodium cation exchangers. Raw water flow and total dissolved solids
affect the overall operating and owning costs. Continuous boiler blowdown is
reduced.

7.6 O her External Treatnment

7.6.1 Filters. Pressure filters nay be used to renpve suspended matter
by straining, screening, and frictional resistance; see Figure 35.

7.6.1.1 Media. Generally, use sand as the filtering material for cold
wat er; for above 125 degrees F (79.75 degrees C), anthracite coal should be
substituted to avoid silica dissolving in the hot water.

7.6.1.2 Size. Size the filter for a maximumflow rate of 3 gpm per square
foot (0.002 cubic neters per second per square nmeter) of filter area.

7.6.1.3 Backwash. The rate of backwash should be 12 to 15 gpm per square
foot (0.149 to 0.186 cubic meters per second per square nmeter) of filtering
area for sand, and 8 to 10 gpm per square foot (0.0005 to 0.0007 cubic neters
per second per square neter) for anthracite coal. The rate should be
accurately regulated by an orifice, a rate-of-flow controller, or other neans.

139



MIL-HDBK-1003/6

18|14 eInssalyd HeYS |99)S [0D1j1eA |OIdA|

c¢ ednbly
JLSYM OL
MILYM aINILTIA
A1ddNs _
HSYMMOVE
I
137100 * 5
YALym a3IdILA R
SAYIH H3INIVYLS --1 IDNYO
“ INNSS I HILVM MVY
| / mﬂ
321S (W9 %67 OL £2°L) NI L-2/1 OL I ILSYM Lo
dN MOIHL (w2 g'05—+'6Z) ‘NI 0Z—0l w..m?%wnw.m_ ; OL ¥3ILWM WY
INNVYLIOL 13AVYH9 40 SHIAYT Q3IAVYO ﬁmmmm\%ﬁ HSYMMOVE ﬂ
321S (W2 800) NI 2¢/L 1NOAY [ |5 4
MOIHL (Wo8'0G — 9°0%) "NI 0z— ot [~ * I1ZZ0N
IYIYALYW HAL NS HO aNVS INI4 ——— RHYNLINIA
* JATYA LTINI
HALYM MV
mmﬁoy mw
1H9IS A9Nv9
e — o 3YNSSIN
IATYA 43N3Y m_{V =

'NOILO3S SSO¥O ¥3LId

40 (YALIW JYVYNOS ¥3d SAW Z000—+1000)
14 'S ¥3d WD £~Z MOT4 ONINIL T4 NIHM

Figure 35
Typical Vertical Steel Shell Pressure Filter

140



M L- HDBK- 1003/ 6

7.6.1.4 Coagul ati on. A coagul ant such as sodi um al uni nate may be added to
the raw water ahead of the filter to forma filterable floc by reaction with
t he bi carbonates.

7.6.2 Li me- Soda Soft eni ng

7.6.2.1 Cold Process. The cold lime or |linme-soda process nmay be used to
reduce hardness and chem cal constituents. For this purpose, provide an open
vessel and chemical feeders for adding lime or caustic soda alone (or |inme and
soda ash). Line alone will renpve carbonate hardness by precipitating
magnesi um hydr oxi de and cal ci um carbonate; the addition of soda ash wil|l
renove noncarbonate hardness. The choice of chenicals depends on the chenica
constituents in the water.

7.6.2.2 Hot Process. |In hot-process softening (see Figure 36) inpurities
are precipitated in a tank at a tenperature of 200 to 220 degrees F (93.3 to
104. 4 degrees C), or higher. Chenmicals are fed to the makeup water in the
upper zone, react with inpurities, and precipitate them \Water then flows to
the bottom rises through the sludge bl anket, and di scharges to anthracite
filters. Sludge settling in a cone at the bottomof the tank is renmoved by
bl owdown. The process is economi cal when objectives include the reduction of
hardness and organic matter, dissolved solids, alkalinity, and silica. The
renmoval of iron and free carbon di oxide are incidental advantages.

141



MIL-HDBK-1003/6

uBiseq eqDjUMO( JD2IUGY) IBUBLOG $SBO0IJ JOH

gp eanbiq
dNNd HSYM
Sy w 0334 IYIINTIHD
Q ] ] T
_ . ]
31SvM 0L __\mms_:ﬁ N
] (| 3domas DN
S¥37108 0L RNams - T ﬁ
R Gk /542_
| | HILVM—MYY
o
SH3LTH Ol HILYM HSYM—|~
13TLN0 ¥3LYM QALVINL—T | |
NMNLIY YILYM HSYM-~
| ] \\ //
MO 4H3A0 A= 2 w,
ot u\/;l,,wﬂ\ﬂ\l 7 ]
T,

13N AY3LS— 3 & \ 2 omin0D 13T
ALYSNIANOD INIA

13VINQO—-1034I0

Figure 36
Hot Process Softener Conical Downtake Design

142



M L- HDBK- 1003/ 6

Section 8: AUXI LI ARY BO LER ROOM EQUI PMENT AND SYSTEMS

8.1 Scope. This section focuses on the nmjor pieces of equi pnent and
systens relating to central heating plants and on criteria which help in
sel ection and operati on of such equi pnent.

8.2 Punps
8.2.1 Types. The major types of punps in the process industries are

centrifugal, axial, regenerative turbine, reciprocating, netering, and rotary.
These punps can be grouped into two categories: dynamc and positive
di spl acement (refer to Table 22).

a) Dynamic punps include centrifugal and axial types. These punps
operate by developing a high liquid velocity which is converted to pressure in
a diffusing fl ow passage. These punps operate at high speed, provide high
flow rates and generally require | ess maintenance than positive displacenment

punps.

b) Positive displacement punps include rotary displacenment,
reci procating plunger or reciprocating steamdriven types. These punps
operate by forcing a fixed volune of fluid through gear teeth, sliding vanes,
screws or other principals into the punps di scharge zone. They are self
primng and work with high viscosity fluids. Al positive displacement punps
have "slip" which displaces Iess fluid volune than the actual displacenment of
the piston or rotating elenent. However, when positive displacenment punps are
in good condition, their efficiencies exceed those of small capacity
centrifugal punps. Reciprocating type punps are generally high maintenance
items due to lubrication and packing gland problems. They have been | argely
repl aced except for special applications. Flow rate changes for rotary
di spl acement or fixed plunger punps can be acconplished by speed control or
nodul at ed by-pass. Variable stroke punps can have the stroke adjusted
automatically. Reciprocating steamdriven punps are easily controlled by
governors on the steam supply.

8.2.2 Sel ection. When selecting a punp the followi ng itens nmust be

consi dered: operating pressure, tenperature, corrosiveness, abrasiveness,
specific gravity, notor type, suction pipe arrangenent, size, location
nmounting, coupling, valve requirements, and overall efficiency. Table 22
summari zes operating paranmeters for various punps and is provided to assist in
the selection of punps.

8.2.3 Inl et Conditions. Net Positive Suction Head (NPSH) -- The net
posi tive suction head (NPSH) is the total suction head in ft of liquid
absol ute determ ned at the suction nozzle and referred to datum | ess the vapor

pressure of the liquid in ft absolute. |If the NPSH is |ess than required, the
fluid will cavitate; a good safety margin is 2 to 3 ft of fluid. Cavitation
is the vaporization of fluid in the casing or suction line. |If the fluid
pressure is less than the vapor pressure, pockets of vapor will form As

143



M L- HDBK- 1003/ 6

Tabl e 22
Sunmary of Operating Performances of Punps

+))))))))))))))))))))0))))))))))))))0))))))))))0)))))))))))0)))))))))))))))

* TYPI CAL *MAX KI NEMATIC =
*  PUWP * CAPACITY = MAX HEAD *» NPSH REQ * VI SCOSI TY *
* TYPE/ STYLE * (gpm * (ft) * (ft) *(square inch *

/)%%&%)))))))))))))))3))))))))))))))3))))))))))3)))))))))))3)))))))))))))))l

* HORI ZONTAL * * * * *
* Singl e-stage = 950-30,000 = 492 * 6.6-20 - 1.01 >
* over hung * * * 3 *
*  Two- st age * 950-71,000 * 1394 * 6.6-22 @ * 0.67 *
* over hung * * * = *
= Single-stage ~ 950-2.4x106 = 1099 * 6.6-25 > 1.01 *
* over hung * * * * *
*  Chemi cal * 950-62, 000 * 239 * 3.9-20 * 1.01 *
* Slurry * 950-62, 000 * 394 * 4.9-25 @ * 1.01 *
*  Canned = 95-1.2x106 = 4922 =~ 6.6-20 = 0.67 *
* Milti horiz split = 950-6.7x10° * 5495 * 6.6-20 * 0.67 *
= Milti barrel * 950-5.2x10° * 5495 * 6.6-20 @ * 0.67 *
* VERTI CAL * * * * *
= Single-stage *  950- 6. 2x10° * 804 *~ 1-20 * 1.01 *
= Miltistage * 950-4.8x106 = 6004 * 1-20 * 0.67 *
* In-line *  950-7.1x10° = 705 *  1-20 * 0.67 *
* Hi gh- Speed * 285-24,000 * 5807 * 7.9-40 * 0.17 *
*  Sunp *  950-43,000 = 197 > 1-22 * 0.67 *
* Milti deep well * 285-24,000 * 6004 * 1-20 * 0.67 *
* AXI AL * 950-6.2x106 = 39.4 = 6.6 * 1.01 *
* propeller 3 =3 * * *
* TURBI NE * 95-1.2x10° * 2493 * 6.6-8.2 * 0.17 *